

Test Report Summary



PRODUCT: NS-250 - Narrow Stile and Rail Entrances

TEST LAB: Intertek-ATI				
Test		Summary	Report Number	Test Date
Air Infiltration	<i>ASTM E 283</i>	0.01 cfm/ft ² @ 6.2 psf	E3825.01-602-44	12/23/2014
Water Penetration	<i>ASTM E 331</i>	Pass No Leakage @ 6.27 psf	E3825.01-602-44	12/23/2014

**Contact us if full reports needed*